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North Bristol NHS Trust

Pharmacy Department , Anticoagulation Monitoring Service,
Southmead Hospital, Bristol  BS10 5NB

Tel: 0117 414 48405     E mail AMS@nbt.nhs.uk 
Referral for Monitoring of Vitamin K antagonists
	Full Name:
     
	Hospital Number:

     
	NHS Number:

     


	DoB:

     

	Home Address:

     


	Home Telephone Number:

     

	

	Alternative Telephone Number (relative/mobile/pharmacy)*:

     

	GP:      

	Address:      

	Telephone:      

	

	Hospital Consultant:      

	Referred by:

Name:      
	Signature:……………………………


*Ensure the patient is counselled about anticoagulation therapy and that we have a telephone number to contact for urgent messages.
	OTHER MEDICAL CONDITIONS
	MEDICATION

	     
	     

	Weight 
	     
	

	Alcohol misuse/liver disease
	Yes/No FORMDROPDOWN 

	

	Previous CVA
	Yes/No FORMDROPDOWN 

	

	Previous GI haemorrhage
	Yes/No FORMDROPDOWN 

	

	If the patient is currently taking aspirin, is this to continue once the INR is therapeutic?
	Yes/No FORMDROPDOWN 

	


Please choose indication for anticoagulation.

	INDICATION
	TARGET INR
	DURATION
	SELECT

	Provoked distal DVT 
	2.5
	At least 6 weeks
	     

	Idiopathic distal DVT 
	2.5
	At least 3 months
	     

	Provoked proximal DVT/PE (please indicate which)
	2.5
	At least 3 months
	

	Idiopathic proximal DVT/PE (please indicate which) 
	2.5
	At least 6 months
	     

	Recurrent DVT/PE
	2.5
	Long term
	     

	Recurrent DVT/PE whilst on warfarin (INR in range 2-3)
	3.5
	Long term
	     

	Cardioversion
	3.0
	At least 6 weeks pre-procedure
	     

	Atrial fibrillation (non valvular)
	2.5
	Long term

(except thyrotoxicosis)
	

	Atrial fibrillation (valvular)
	2.5
	Long term

(except thyrotoxicosis)
	     

	Antiphospholipid syndrome
	2.5
	Long term
	     

	Mural thrombus 
	2.5
	3 months
	     

	Cardiomyopathy
	2.5
	Long term
	     

	Mechanical prosthetic heart valve – aortic
	2.5
	Long term
	     

	Mechanical prosthetic heart valve – mitral
	3.0
	Long term
	     

	Mechanical valve – older tilting disk or ball and cage valves. 
	2.5/3.0 aortic or 

3.5 mitral
	Long term
	     

	Arterial graft
	2.5
	3 months
	     

	Coronary artery thrombosis*
	2.5
	Long term
	     

	Other**
	     
	     
	     


* Anti-platelet drugs should be considered as first line therapy.

** Other: discuss other indications/exceptions/alternative target INRs 

Baseline, latest INR results and recent doses (guidance overleaf)
	Baseline INR:      

	Date Warfarin started:                            Starting dose:      

	Latest INR Results

	Date
	INR
	dose

	     
	     
	     

	     
	     
	     

	     
	     
	     

	     
	     
	     


Please note: this form must be Fully completed for the referral to be accepted. until the referral is accepted, the referrer remains responsible for managing the anticoagulation.

How to refer to the Anticoagulation Clinic

1. Ensure following investigations have been completed to ensure that the patient is not unduly sensitive to anticoagulant /at increased risk of bleeding:

a. Full blood count

b.   Coagulation screen

c. 
U + Es 


d.   LFTs

2. Explain to the patient and carers the need for, side effects of and importance of monitoring anticoagulant therapy. Use the counselling checklist. Offer the OAT pack/ NBT leaflet “Warfarin Therapy” (NBT002417).
3. Complete referral form and send to the Anticoagulation Monitoring Service.  
Outpatient Warfarinisation for Atrial Fibrillation

Rapid anticoagulation is not required for atrial fibrillation.  If the results of screening tests are normal then the warfarin induction regimen detailed opposite may be given.  However it should be remembered that reduced loading doses should be employed in the following “high risk” of over anticoagulation circumstances:

1. Elderly (>80 years)

2. Congestive cardiac failure

3. Liver disease

4. Severe renal failure

5.
Drugs known to potentiate warfarin e.g. Amiodarone

In these conditions slow induction of warfarin may be achieved by starting at a dose of 2 mg or 3mg daily.

In non-“high risk” cases with normal baseline screening tests a stable INR can be achieved with reduced risk of over-anticoagulation using 5 mg warfarin daily (Tait protocol).  An INR must be measured on days 5 and 8 (i.e. the days after the 4th and 7th dose of warfarin) to allow appropriate dosage adjustment.  For this protocol to be used safely warfarin must be started on Monday or Thursday.

Warfarinisation for Venous Thromboembolism (VTE)

Patients with VTE should receive concomitant unfractionated heparin or low molecular weight heparin for at least 5 days and until a therapeutic INR on a stable dose of warfarin is achieved for at least 2 days.  
Patients should be offered review in a follow-up general medical outpatient or GP clinic appointment 3-4 weeks after the acute presentation.  
Nomogram for 5 mg Warfarin Outpatient/Low dose Induction Regimen

A 5mg loading dose should be given on days 1 to 4 and arrangements made for INR testing on days 5 and 8. 

d5 INR               dose (for d5-7)

d8 INR               dose (from d8)






< 1.7

6 mg

< 1.7


5 mg

1.8-2.4

5 mg

2.5-3.0

4 mg

> 3.0

3 mg for 4 days

__________________________________________________________________________________________________________________________________






< 1.7

5 mg






1.8-2.4

4 mg

1.8-2.2                  
4 mg

2.5-3.0

3.5 mg

3.1-3.5 3 mg for 4 days

> 3.5

2.5 mg for 4 days

__________________________________________________________________________________________________________________________________






< 1.7

4 mg






1.8-2.4

3.5 mg

2.3-2.7

3 mg

2.5-3.0

3 mg

3.1-3.5

2.5 mg for 4 days

> 3.5

2 mg for 4 days

__________________________________________________________________________________________________________________________________






< 1.7

3 mg






1.8-2.4

2.5 mg

2.8-3.2

2 mg

2.5-3.0

2 mg 

3.1-3.5 1.5 mg for 4 days

> 3.5

1 mg for 4 days

__________________________________________________________________________________________________________________________________






< 1.7

2 mg






1.8-2.4

1.5 mg

3.3-3.7

1 mg

2.5-3.0

1 mg

3.1-3.5 0.5 mg for 4 days

> 3.5

omit for 4 days

__________________________________________________________________________________________________________________________________






< 2.0

1.5 mg for 4 days

> 3.7

0 mg

2.0-2.9

1 mg for 4 days

3.0-3.5 0.5 mg for 4 days

__________________________________________________________________________________________________________________________________

At day 15 (or day 12) check INR and make fine dose adjustments as appropriate.
